PROPOSED
INTEGRATED
THREE WATERS
BYLAW

COVER REPORT




QUEENSTOWN
LAKES DISTRICT
COUNCIL

OUR
ENVIRONMENT
IS PRECIOUS

Help us develop a bylaw to take a holistic
approach to providing safe drinking water,
keeping our lakes, rivers and environment
clean and looking after our infrastructure.

Not just for our people but everyone living
and playing downstream from us.

QLDC Proposed Three Waters Bylaw

afe drinking an
nment through high quality infrastructure.

" QUEENSTOWN
‘ LAKES DISTRICT
COUNCIL

Page 2 of 20



CONTENTS

1. PROPOSED INTEGRATED THREE WATERS BYLAW ....oeieeeieiiiiietieieeeie e 4
00 O = - T <=4 o 1¥ o [ SRSt 4
1.2, T@ TIriti O Waitangi .. uueeeeeiei i ettt ettt ettt e e e e s et et e e e e s s sbabeeeeeessssanrenaeeeeseennns 5
[...]
These and other requirements will all have an input and bearing on the need for and implementation of
any proposed wastewater bylaw.

Otago Regional Water Plan - Plan Change 6A (water quality): The Otago Regional Water Plan has been
developed under the Resource Management Act 1991 (RMA, 1991). The RMA, 1991 allows for specific
policy statements to be developed which have an impact on the management of water and water
bodies. Plan change 6A (water quality) was deemed operative on the 1st of May 2014.

The discharge of stormwater, Rule 12.4 of the Otago Region Water Plan (plan change 6A), is a
permitted activity, providing the stormwater discharged, after reasonable mixing, does not give rise to
all or any of the following effects in the receiving water:

e The production of any conspicuous oil or grease films, scums or foams, or floatable or
suspended materials; or

e Any conspicuous change in the colour or visual clarity; or

e Any emission of objectionable odour; or

e The rendering of fresh water unsuitable for consumption by farm animals;

e Any significant adverse effects on aquatic life.

One of the objectives of the plan is to “maintain or enhance the quality of water in Otago’s lakes and
rivers so that it is suitable to support their natural and human use values and people’s use of water”.

The plans objectives can be achieved by encouraging and supporting voluntary initiatives, i.e.
implementing codes of practice, management guidelines and systems developed by local authorities,
industry, resource users and other interest groups as appropriate; and practical mechanisms that
influence the protection of waterways.

These and other requirements will all have an input and bearing on the need for and implementation of
the proposed stormwater bylaw.

Compliance with regional consents in relation to current and future discharges to land or water:
Resource consents usually include conditions to protect the environment. Consented activities are
monitored by Otago Regional Council to make sure that the conditions are being met.

Guidelines for the Safe Application of Biosolids to Land in New Zealand: Traditionally, sewage sludge
has been regarded as a waste product, and most commonly managed by disposal to landfill. However,
disposal to landfill is becoming increasingly expensive and the production of methane gas from sludge
in landfills is inconsistent with our Kyoto Protocol commitments. The conversion of sewage sludge into
biosolids and the controlled application of biosolids to land provide an opportunity to take advantage
of the fertilising and soil conditioning properties of this resource whilst avoiding the disposal issues. The
draft document, Good Practice for the Beneficial Use of Organic Waste Products on Land, once
approved, will supersede the 2003 biosolids guidelines. These guidelines have the potential to actively
contribute to waste minimisation and minimise carbon emissions. Using biosolids appropriately for
these purposes reduces the reliance of mining virgin material and other carbon-intensive activities, as
well as finding sustainable and environmentally beneficial outcomes for organic materials that are
currently viewed as waste.

Page 17 of 20



" QUEENSTOWN
‘ LAKES DISTRICT

COUNCIL

Other Local and Regional Policies

The Otago Urban Water Quality Strategy

The strategy was adopted by Otago Regional Council on the 27th September 2017, and the focus now
is to shift towards implementing activities to deliver on the goals set out in the strategy.

The strategy is part of a wider vision, led by Otago Regional Council, to better manage Otago’s water
quality and achieve our regional vision: “Caring for Otago’s environment: enabling communities to
thrive”

A key issue identified in the strategy is the degradation of our water bodies caused by the cumulative
effect of development around our waterbodies. This risk threatens what we value about our water and
could become a problem if not addressed.

Otago Regional Council is seeking to work together with our district and city councils to deliver activities
and programmes that will achieve the desired water quality outcomes to maintain and improve the
quality of our water bodies for the generations to come. Councils are expected to improve how
stormwater and wastewater are regulated ®

Queenstown Lakes — Environmental Management Plans (EMPs): The ultimate objective of this
guideline is to ensure that the Queenstown Lakes District’s environmental values are appropriately
protected from land development activities through the following:

Ensure that the capability of environmental managers is commensurate with the inherent
environmental risks encountered.

Outline the environmental elements that must be managed on land development projects within the
district.

Provide a clear set of expectations of the information that must be included in EMPs for acceptance by
QLDC so that EMPs are clear to follow and capable of appropriately and comprehensively protecting
environmental values present at specific sites and beyond.

Ensure that all land development sites have nominated environmental representatives that can oversee
day-to-day environmental management, associated with land development sites within the district.

Provide consent holders and their contractors and consultants with a record keeping system that
demonstrates that environmental management is undertaken efficiently and effectively.

Queenstown Lakes District Council’s Land Development and Subdivision Code of Practice April 2018.

Queenstown Lakes District Council’s Catchment Management Plans (in progress): These include
catchment objectives for water quantity, quality and operational requirements.

QLDC Asset Management Policy: The Asset Management Policy sets out QLDC’'s commitment and
direction for asset management and defines the key principles that underpin infrastructure asset
management practices at QLDC. QLDC's asset management objectives are:

5 Urban Water Quality Strategy 2017. Retrieved from, Otago Regional Council: https://www.orc.govt.nz/plans-
policies-reports/strategies/urban-water-quality-strategy-2017

Page 18 of 20



" QUEENSTOWN
‘ LAKES DISTRICT
COUNCIL

o To deliver more efficient use and maintenance of existing infrastructure assets;

e To best manage demand for new assets with better integration with the district plan and other
non-infrastructure approaches

e To progressively improve the transparency and robustness (effectiveness) of investment
decision making through evidence based investment (better business case approach)

e To continuously develop the capacity and capability of our staff in asset management and risk
management

e To regularly measure and advance the maturing of our asset management practices

QLDC Infrastructure Asset Management Strategy: The Infrastructure Asset Management Strategy gives
effect to QLDC’s Asset Management Policy and outlines the strategic issues facing Queenstown Lakes
District Council (QLDC) as they relate to core infrastructure over the next thirty years. The strategic
objectives for three waters management identified in the Strategy are:

e to ensure no contamination of public water supply attributed to three waters infrastructure;

e adverse effects on the environment from three waters infrastructure are managed/mitigated;

and

e ensure compliance with resource consents.
QLDC Three Waters Asset Management Plan 2018/19 to 2027/28: This plan sets detailed performance
targets for key outcomes in relation to three waters service delivery.

Queenstown’s Strategic Direction: The strategy sets out the over-arching strategic direction for the
management of growth, land use and development in a manner that ensures sustainable management
of the Queenstown Lakes District’s special qualities. To enable our community outcomes the strategic
direction is to ensure efficient and effective infrastructure.

Vision beyond 2050: A series of defining principles (or vision statements), intended to be carried into
the future and brought to life through additional outcomes that define what we hope for, hear or
experience in day-to-day life in the Lakes District.

Economic Development Strategy: The economic development strategy focuses on delivering key and
supporting economic development priorities, namely,

e Enhance the quality of our natural, business and living environments
e Facilitate the growth of knowledge-based sector

e Encourage higher contribution visitor activity

e Future proof infrastructure

Page 19 of 20



" QUEENSTOWN
‘ LAKES DISTRICT

COUNCIL

Appendix D Key parts of the wastewater network

This section discusses council’s two largest wastewater treatment plants in the district.

Once at the treatment plant the wastewater is treated using a biological treatment process. The
treatment process requires the wastewater to be treated to a standard that complies with our discharge
consent limits as set out by Otago Regional Council. Project Shotover in Queenstown and Project Pure
in Wanaka are the districts major wastewater treatment facilities.

Project Shotover Wastewater Treatment Plant includes two secondary treatment processes which are

blended prior to tertiary treatment and discharge. The newly constructed activated sludge plant is
designed to treat approximately 63% of the flows (up to 215 L/s), with the original pond-based
treatment system treating the balance.

e The Modified Ludzack-Ettinger (MLE) process has been developed to simultaneously remove
BOD, ammonia, and nitrate/nitrite. The process uses a combination of an anoxic and aerobic
zone. Nitrification (ammonia removal) occurs in the aerobic zone. The mixed liquor, high in
nitrate from nitrification, is recycled to the anoxic zone (by the internal recycle) for
denitrification.

The MLE process can achieve a 6 to 8 mg/I Total Nitrogen discharge, depending on the characteristic of
wastewater influent quality.

e The Oxidation Pond process consists of 2 Primary Oxidation (Facultative) Ponds with Aeration
and a Maturation Pond (Pond 3).

The combined tertiary treatment process comprises UV disinfection and the final discharge of treated
effluent to the sub-surface land disposal field adjacent to the Shotover River.

Figure 1: Phot of the Shotover Wastewater Treatment Plant in Queenstown. Sourced from

http://www.eis.co.nz/projects/shotover-waste-water-treatment-plant-queenstown-nz

In Wanaka, Project Pure Wastewater Treatment Plant consists of an influent grit and a screening system

that is followed by two Sequential Biological Reactors (SBRs). The SBRs alternate between fill, aerobic,
anoxic, and settling and decanting cycles to ensure the tank is always accepting effluent. Treated
(denitrified) effluent is decanted off the top of the SBRs into the decant tank while settled sludge is
removed off the bottom of the tank and stored in the waste activated sludge tank. The sludge is
centrifuged to a dry solids content greater than 20%. Treated effluent is pumped from the decant tank,
through UV disinfection and discharges to a sub-surface land disposal system.

Page 20 of 20


http://www.eis.co.nz/projects/shotover-waste-water-treatment-plant-queenstown-nz

